Trusted. Tested. Tough? SECTION: 2.75.065

(#)@ FM0433
Product information presented 0522
®

here reflects conditions at time

of publication. Consult factory Supersedes
regarding discrepancies or PUMP COMPANY 0320
inconsistencies.

MAIL TO: P.O. BOX 16347 e Louisville, KY 40256-0347 . .
SHIP TO: 3649 Cane Run Road e Louisville, KY 40211-1961 Visit our website:
TEL: (502) 778-2731 ¢ 1 (800) 928-PUMP ¢ FAX: (502) 774-3624 zoellerpumps.com

DRAINAGE REPLACEMENT PARTS LIST

SOLUTIONS, INC
(317)346-4110 FOR MODELS:

www.drainagesolutionsinc.com

PERMANENT SPLIT CAPACITOR MOTOR DESIGN
FOR SPLIT PHASE MOTOR DESIGN (SEE PAGE 7)

M137 AUTOMATIC 115V
N137 NONAUTOMATIC 115V
D137 AUTOMATIC 230V
E137 NONAUTOMATIC 230V
H137 AUTOMATIC 200V/1PH
1137 NONAUTOMATIC 200V/1PH
J137 NONAUTOMATIC 200V/3PH
F137 NONAUTOMATIC 230V/3PH
G137 NONAUTOMATIC 460V/3PH

Consult factory for all other models

TO ORDER REPLACEMENT PARTS

PLEASE FURNISH THE FOLLOWING INFORMATION:

e Model number
e Part number of pump
e Part number and description of part

2

4

u L2
u L2 Ll e L2 13
\ —_— BLACK SWITCH - -1
1T 1 com b
1 _3_& WHITE
( ‘ RED
NC WHITE

| I \ GREEN I I !
GREEN | BLACK
CAPACITOR

WHITE Ten BLACK m— T
Lue | |rep m @2 8o
(1 (2) (3)
BLUE RED YELLOW
BLUE RED YELLOW BLUE RED YELLOW
(WHITE) (BROWN) | (BLACK) MOTOR
MOTOR MOTOR

O.L. ( > o.L. ( )

= —U T
START START
= - = A
004621 UALIIL 002397 E 006848
WIRING DIAGRAM FOR MODELS WIRING DIAGRAM FOR MODELS WIRING DIAGRAM FOR MODELS
“M137","D137", “H137" “N137”, “E137","1137" J137”, “F137” and “G137

© Copyright 2022 Zoeller® Co. All rights reserved.
1



REPLACEMENT PARTS LIST FOR MODELS “M137” & “N137”

MODELS: | M137-D | M137-E | N137-D N137-E
REF. 05/18 06/20 05/18 06/20
DESCRIPTION QTY | NOTES thru thru thru thru
No. 05/20 Current 05/20 Current
CASE ASSEMBLY - AUTOMATIC 3 004739 004739 N/A N/A
1 COVER ASSEMBLY - NON-AUTOMATIC 1 3 N/A N/A 267051 267051
2 HANDLE 1 267032 267032 267032 267032
CASE MACH. & GASKET - AUTOMATIC 3 155781 155781 N/A N/A
’ COVER MACH. & GASKET - NON-AUTOMATIC 1 3 N/A N/A 267052 267052
4 RETAINER - NON-AUTOMATIC 2 3 N/A N/A 267053 267053
5 GUARD - AUTOMATIC 1 3 267008 267008 N/A N/A
6 GASKET - CASE/COVER 1 267007 267007 267007 267007
7 ARM AND SEAL ASSEMBLY 1 3 004741 004741 N/A N/A
8 SWITCH ASSEMBLY 1 3 004740 004740 N/A N/A
9 CAPACITOR ASSEMBLY 1 155782 156952 155782 156952
10 WIRE PACKAGE 1 155783 155783 155783 155783
1 CORD SEAL AND STRAIN RELIEF ASSEMBLY 1 4 155784 155784 155784 155784
12 CORD ASSEMBLY - STANDARD 1 010925 010925 155785 155785
13 MOTOR HOUSING ASSEMBLY 1 155786 156489 155786 156489
14 STATOR WITH SCREWS 1 155787 156490 155787 156490
15 THRU WALL TERMINALS 3 003402 003402 003402 003402
16 TEST PLUGS 2 034090 034090 034090 034090
17 ROTOR ASSEMBLY 1 155788 156955 155788 156955
18 THRUST WASHER 1 002140 002140 002140 002140
19 DIELETRIC OIL 1 267056 267056 267056 267056
2 MOTOR HOUSING SEAL 1 267006 267006 267006 267006
21 PUMP HOUSING - MACH. 1 137004 137004 137004 137004
2 SHAFT SEAL ASSEMBLY 1 267027 267027 267027 267027
2 IMPELLER 1 137006 137006 137006 137006
2% BASE 1 001509 001509 001509 001509
25 FLOAT 1 3 034019 034019 N/A N/A
2 FLOAT ROD 1 3 001526 001526 N/A N/A
7 FLOAT ROD GUIDE ASSEMBLY 1 3 004676 004676 N/A N/A
28 SCREW - CASE & BASE (1/4-20 X 3/4° LONG) 9 001916 001916 001916 001916
29 SCREW - SWITCH (#6-32 X 7/16' LONG) 2 3 004644 004644 N/A N/A
30 fg:,?;v - GROUND & CAPACITOR (#6-32 X 1/4 1 001877 001877 001877 001877
31 SCREW - MOTOR HOUSING (1/4-20 X 7/8° LONG) 4 012491 012491 012491 012491
3 SCREW - STATOR (#8-32 X 3 1/16° LONG) 2 154768 154768 154768 154768
33 ;Csf‘fg\,’\l'ﬁ?umn & RETAINERS/GUIDE (#10-24 X 3 001883 001883 001883 001883
3 NUT,5/16-24UNF SS ACORN/LOW CROWN 1 3 N/A N/A N/A N/A
a REBUILD KIT 1 155789 155789 155789 155789

Service part notes:
1) If an “X" follows Model No., or Date Mfg. on brass ID tag, consult factory for ordering any parts.
2) See FM0160 Parts Price Sheet for listing of parts prices.

3) “NA” indicates, not applicable.

4) Strain relief clamp is not sold separetely, must order cord seal assembly.

5) Cut plug off if required.

© Copyright 2022 Zoeller® Co. All rights reserved.
2

See page 6 for illustration.



REPLACEMENT PARTS LIST FOR MODELS “D137” & “E137”

MODELS: | D137-D D137-E E137-D E137-E
REF. 01119 06/20 01119 06/20
DESCRIPTION QTY | NOTES thru thru thru thru
No. 05/20 Current 05/20 Current
CASE ASSEMBLY - AUTOMATIC 3 004739 004739 N/A N/A
1 COVER ASSEMBLY - NON-AUTOMATIC 1 3 N/A N/A 267051 267051
2 HANDLE 1 267032 267032 267032 267032
CASE MACH. & GASKET - AUTOMATIC 3 155781 155781 N/A N/A
’ COVER MACH. & GASKET - NON-AUTOMATIC 1 3 N/A N/A 267052 267052
4 RETAINER - NON-AUTOMATIC 2 3 N/A N/A 267053 267053
5 GUARD - AUTOMATIC 1 3 267008 267008 N/A N/A
6 GASKET - CASE/COVER 1 267007 267007 267007 267007
7 ARM AND SEAL ASSEMBLY 1 3 004741 004741 N/A N/A
8 SWITCH ASSEMBLY 1 3 004740 004740 N/A N/A
9 CAPACITOR ASSEMBLY 1 155782 156952 155782 156952
10 WIRE PACKAGE 1 155783 155783 155783 155783
1 CORD SEAL AND STRAIN RELIEF ASSEMBLY 1 4 155784 155784 155784 155784
12 CORD ASSEMBLY - STANDARD 1 010926 010926 155962 155962
13 MOTOR HOUSING ASSEMBLY 1 155786 156489 155786 156489
14 STATOR WITH SCREWS 1 155961 156491 155961 156491
15 THRU WALL TERMINALS 3 003402 003402 003402 003402
16 TEST PLUGS 2 034090 034090 034090 034090
17 ROTOR ASSEMBLY 1 155788 156955 155788 156955
18 THRUST WASHER 1 002140 002140 002140 002140
19 DIELETRIC OIL 1 267056 267056 267056 267056
2 MOTOR HOUSING SEAL 1 267006 267006 267006 267006
21 PUMP HOUSING - MACH. 1 137004 137004 137004 137004
2 SHAFT SEAL ASSEMBLY 1 267027 267027 267027 267027
2 IMPELLER 1 137006 137006 137006 137006
2% BASE 1 001509 001509 001509 001509
25 FLOAT 1 3 034019 034019 N/A N/A
2 FLOAT ROD 1 3 001526 001526 N/A N/A
7 FLOAT ROD GUIDE ASSEMBLY 1 3 004676 004676 N/A N/A
28 SCREW - CASE & BASE (1/4-20 X 3/4° LONG) 9 001916 001916 001916 001916
29 SCREW - SWITCH (#6-32 X 7/16' LONG) 2 3 004644 004644 N/A N/A
30 fg:,?;v - GROUND & CAPACITOR (#6-32 X 1/4 1 001877 001877 001877 001877
31 SCREW - MOTOR HOUSING (1/4-20 X 7/8' LONG) 4 012491 012491 012491 012491
3 SCREW - STATOR (#8-32 X 3 1/16° LONG) 2 154768 154768 154768 154768
33 ;Csf‘fg\,’\l'ﬁ?umn & RETAINERS/GUIDE (#10-24 X 3 001883 001883 001883 001883
3 NUT,5/16-24UNF SS ACORN/LOW CROWN 1 3 N/A N/A N/A N/A
a REBUILD KIT 1 155789 155789 155789 155789

e [tems included in Rebuild Kit.

Service part notes:
1) If an “X" follows Model No., or Date Mfg. on brass ID tag, consult factory for ordering any parts.
2) See FM0160 Parts Price Sheet for listing of parts prices.
3) “NA” indicates, not applicable.
4) Strain relief clamp is not sold separetely, must order cord seal assembly.
5) Cut plug off if required.

o Not shown on illustration.

© Copyright 2022 Zoeller® Co. All rights reserved.

3

See page 6 for illustration.



REPLACEMENT PARTS LIST FOR MODELS “H137” & “1137”

MODELS: | H137-D H137-E 1137-D 1137-E
REE. 0219 06/20 0219 06120
DESCRIPTION QTY | NOTES thru thru thru thru
No. 05/20 Current 05/20 Current
CASE ASSEMBLY - AUTOMATIC 3 004739 004739 N/A N/A
1 COVER ASSEMBLY - NON-AUTOMATIC 1 3 N/A N/A 267051 267051
2 |+ HANDLE 1 267032 | 267032 267032 267032
CASE MACH. & GASKET - AUTOMATIC 3 155781 155781 N/A N/A
’ COVER MACH, & GASKET - NON-AUTOMATIC 1 3 N/A N/A 267052 267052
4 |+ RETAINER- NON-AUTOMATIC 2 3 N/A N/A 267053 267053
5 |+ GUARD-AUTOMATIC 1 3 267008 267008 N/A N/A
6§ | » GASKET-CASE/COVER 1 267007 267007 267007 267007
7 |+ ARMAND SEAL ASSEMBLY 1 3 004741 004741 N/A N/A
8 SWITCH ASSEMBLY 1 3 004740 004740 N/A N/A
9 CAPACITOR ASSEMBLY 1 155782 156952 155782 156952
10 |+  WIREPACKAGE 1 155783 155783 155783 155783
11 | + CORD SEALAND STRAIN RELIEF ASSEMBLY 1 4 155784 155784 155784 155784
12 CORD ASSEMBLY - 1 PHASE - 3 WIRE NO PLUG 1 5 156032 156032 156033 156033
13 MOTOR HOUSING ASSEMBLY 1 155786 156489 155786 156489
14 STATOR WITH SCREWS 1 156034 156959 156034 156959
15 |+ THRUWALL TERMINALS 3 003402 | 003402 003402 003402
6 |+ TESTPLUGS 2 034090 034090 034090 034090
17 ROTOR ASSEMBLY 1 155788 156955 155788 156955
18 | + THRUST WASHER 1 002140 002140 002140 002140
19 | + DIELETRICOIL 1 267056 267056 267056 267056
20 |« MOTORHOUSING SEAL 1 267006 267006 267006 267006
21 PUMP HOUSING - MACH. 1 003877 003877 003877 003877
22 |« SHAFT SEAL ASSEMBLY 1 267027 267027 267027 267027
2 IMPELLER 1 137006 137006 137006 137006
2 BASE 1 001509 001509 001509 001509
25 FLOAT 1 3 034019 034019 N/A N/A
2 FLOAT ROD 1 3 001526 001526 N/A N/A
27 FLOAT ROD GUIDE ASSEMBLY 1 3 004676 004676 N/A N/A
28 | »  SCREW - CASE & BASE (1/4-20 X 3/4" LONG) 9 001916 001916 001916 001916
29 | ¢ SCREW-SWITCH (#6-32 X 7/16' LONG) 2 3 004644 | 00444 N/A N/A
0 |- fg:,?;v - GROUND & CAPACITOR (#6-32 X 1/4 1 001877 001877 001877 001877
31 |«  SCREW-MOTOR HOUSING (1/4-20 X 7/8 LONG) 4 012491 012491 012491 012491
32 | «  SCREW-STATOR (#8-32X 3 1/16° LONG) 2 154768 154768 154768 154768
s |- g/csf‘fg"’\l'(;?UARD & RETAINERS/GUIDE (#10-24 X 3 001883 001883 001883 001883
34 NUT,5/16-26UNF SS ACORN/LOW CROWN 1 3 N/A N/A N/A N/A
u REBUILD KIT 1 155789 155789 155789 155789

e [tems included in Rebuild Kit.

Service part notes:

1) If an “X" follows Model No., or Date Mfg. on brass ID tag, consult factory for ordering any parts.

2) See FM0160 Parts Price Sheet for listing of parts prices.

3) “NA” indicates, not applicable.

o Not shown on illustration.

4) Strain relief clamp is not sold separetely, must order cord seal assembly.

5) Cut plug off if required.

© Copyright 2022 Zoeller® Co. All rights reserved.
4

See page 6 for illustration.



REPLACEMENT PARTS LIST FOR MODELS “J137”, “F137” & “1137”

See page 6 for illustration.

MODELS: | J137-D | J137-E | F137-D | F137-E G137-D G137-E
REF. 01/19 09/20 01119 09/20 02/19 09/20
DESCRIPTION QTY | NOTES thru thru thru thru thru thru
NO. 08/20 Current 08/20 Current 08/20 Current
CASE ASSEMBLY - AUTOMATIC 3 004739 004739 N/A N/A N/A N/A
1 COVER ASSEMBLY - NON-AUTOMATIC 1 3 N/A N/A 267051 267051 267051 267051
2 HANDLE 1 267032 267032 267032 267032 267032 267032
CASE MACH. & GASKET - AUTOMATIC 3 155781 155781 N/A N/A N/A N/A
’ COVER MACH. & GASKET - NON-AUTOMATIC 1 3 N/A N/A 267052 267052 267052 267052
4 RETAINER - NON-AUTOMATIC 2 3 N/A N/A 267053 267053 267053 267053
5 GUARD - AUTOMATIC 1 3 267008 267008 N/A N/A N/A N/A
6 GASKET - CASE/COVER 1 267007 267007 267007 267007 267007 267007
7 ARM AND SEAL ASSEMBLY 1 3 004741 004741 N/A N/A N/A N/A
8 SWITCH ASSEMBLY 1 3 004740 004740 N/A N/A N/A N/A
9 CAPACITOR ASSEMBLY 1 155782 156952 155782 156952 N/A N/A
10 WIRE PACKAGE 1 155783 155783 155783 155783 N/A N/A
n CORD SEAL AND STRAIN RELIEF ASSEMBLY 1 4 155784 155784 155784 155784 155784 155784
12 CORD ASSEMBLY - STANDARD 1 010926 010926 155962 155962 003761 003761
13 MOTOR HOUSING ASSEMBLY 1 155786 156489 155786 156489 155786 156489
14 STATOR WITH SCREWS 1 155961 156491 155961 156491 156037 156966
15 THRU WALL TERMINALS 3 003402 003402 003402 003402 003402 003402
16 TEST PLUGS 2 034090 034090 034090 034090 034090 034090
17 ROTOR ASSEMBLY 1 155788 156955 155788 156955 156038 156961
18 THRUST WASHER 1 002140 002140 002140 002140 002140 002140
19 DIELETRIC OIL 1 267056 267056 267056 267056 267056 267056
20 MOTOR HOUSING SEAL 1 267006 267006 267006 267006 267006 267006
21 PUMP HOUSING - MACH. 1 137004 137004 137004 137004 003877 003877
2 SHAFT SEAL ASSEMBLY 1 267027 267027 267027 267027 267027 267027
23 IMPELLER 1 137006 137006 137006 137006 009507 009507
24 BASE 1 001509 001509 001509 001509 001509 001509
25 FLOAT 1 3 034019 034019 N/A N/A N/A N/A
26 FLOAT ROD 1 3 001526 001526 N/A N/A N/A N/A
27 FLOAT ROD GUIDE ASSEMBLY 1 3 004676 004676 N/A N/A N/A N/A
28 SCREW - CASE & BASE (1/4-20 X 3/4" LONG) 9 001916 001916 001916 001916 001916 001916
29 SCREW - SWITCH (#6-32 X 7/16" LONG) 2 3 004644 004644 N/A N/A N/A N/A
30 SCREW - GROUND & CAPACITOR (#6-32 X 1/4" LONG) 1 001877 001877 001877 001877 001877 001877
31 SCREW - MOTOR HOUSING (1/4-20 X 7/8' LONG) 4 012491 012491 012491 012491 012491 012491
32 SCREW - STATOR (#8-32 X 3 1/16" LONG) 2 154768 154768 154768 154768 154768 154768
33 SCREW - GUARD & RETAINERS/GUIDE (#10-24 X 3/8" LONG) 3 001883 001883 001883 001883 001883 001883
34 NUT,5/16-24UNF SS ACORN/LOW CROWN 1 3 N/A N/A N/A N/A 004348 004348
o REBUILD KIT 1 155789 155789 155789 155789 155789 155789

e [tems included in Rebuild Kit.

Service part notes:
1) If an “X" follows Model No., or Date Mfg. on brass ID tag, consult factory for ordering any parts.
2) See FMO0160 Parts Price Sheet for listing of parts prices.
3) “NA” indicates, not applicable.

4) Strain relief clamp is not sold separetely, must order cord seal assembly.

5) Cut plug off if required.

a Not shown on illustration.

© Copyright 2022 Zoeller® Co. All rights reserved.

5



REPLACEMENT PARTS ILLUSTRATION FOR ALL 137 MODELS

<

(WIRE PACK)

SK3203

© Copyright 2022 Zoeller® Co. All rights reserved.
6




REPLACEMENT PARTS LIST
FOR MODELS:

SPLIT PHASE MOTOR DESIGN

M137 AUTOMATIC 115V
D137 AUTOMATIC 230V
N137 NONAUTOMATIC 115V
E137 NONAUTOMATIC 230V

Consult factory for all other models

TO ORDER REPLACEMENT PARTS

PLEASE FURNISH THE FOLLOWING INFORMATION:
e Model number
e Part number of pump
e Part number and description of part

L1 L2 L1 L2

BLACK BLACK
— RELAY SWITCH = = _RELAY
} co L
LSI L 1-I 36 &
s '/ s
— L 2¢ 49 NC — L

GREEN | I ! L BLACK GREEN I ! N\ L
WHITE t Z WHITE m 4 t
BLUE RED  WHITE BLUE RED
(1) (2) 3) 1) 2) (3)
BLUE rep | veLLow BLUE ReED | YELLOW
MOTOR MOTOR
O,L.() O.L.<>
=™ U]
START START
= A SIAIS™ AN S
004620 RON 002395 RN
WIRING DIAGRAM FOR MODELS WIRING DIAGRAM FOR MODELS
“M137-C” and “D137-C” “N137-C” and “E137-C"
9/86 thru 04/18 9/86 thru 04/18

© Copyright 2022 Zoeller® Co. All rights reserved.
7



REPLACEMENT PARTS LIST FOR MODELS “M137” and “D137”.

See page 10 for “M137"” and “D137" illustration.

Motor. housing., bearing., stator & term. (Item 18) are preassembled atthe factory and must be replaced as a unit. Stator is permanently attached

When ordering motor housing, bearing, stator and term. (Item 18) or rotor (Item 16) specify either GE or Emerson motor. GE motor can be identified
by (4) half oval slots spaced at 90° around the outside diameter or the stator. Emerson motor can be identified by (2) half oval slots or holes spaced

MODELS: | M137-C D137-C
REF. 9/86 9/86
DESCRIPTION QTY | NOTES thru thru
NO. 04/18 418
1 HANDLE 1 267032 267032
2 CASE & SWITCH ASM “130/260" 1 3 004610 004610
3 GASKET,CASE/COVER 1 267007 267007
4 RELAY ASM 1 002474 147135
5 WIRE PKG 1 267014 267014
6 SEAL,THRU WALL TERM 3 003402 003402
7 PLUG,TEST 2 034090 034090
8 CLAMP,STRAIN RELIEF 1 6 NA NA
9 CORD TERM & SEAL 1 3,4 094071 094072
10 SEAL,CORD-ASM 1 094032 094032
1 BEARING,UPPER ROTOR 1 NA NA
12 GUARD 1 267008 267008
13 FLOAT-POLYPROPYLENE 1 034019 034019
14 ARM & SEAL ASM “130/260" 1 3 004741 004741
15 CASE & SWITCH ASM “130/260" 1 3 004739 004739
16 SWITCH ASM “130/260" 1 3 004740 004740
o] LEAD WIRE (GRAY) 1 NA NA
17 ROD,FLOAT 1 001526 001526
HOUSING,MTR-&STR REGAL BELOIT 002475 002476
1 HOUSING,MTR-& STR EMD ! "z 014797 008642
ROTOR ASM 115/230V/1PH REGAL B 267005 267005
" ROTOR ASM 115/230V/1PH EMD ! 2 004021 004021
20 SEALMTR HSG 1 267006 267006
21 WASHER,TRST-NYL.875X.504X.050" 1 002140 002140
22 BEARING,SLEEVE-LOWER ROTOR 1 NA NA
23 HOUSING,PUMP-MACH 1 137004 137004
24 OILDIELECTRIC 1 267056 267056
25 GUIDE ASM, FLOAT ROD 1 004676 004676
26 SEALASM 1 267027 267027
27 IMPELLER 1 4 137006 137006
28 BASE & PLATE 1 001509 001509
29 STRAINER PLATE 1 137008 137008
30 SCREW .25-20X.75HHM-SS 9 001916 001916
31 SCREW #6-32X.438/RH/PAN HEAD/ 2 004644 004644
32 SCREW,#10-24 X.375 RHM-SL SS 3 001883 001883
33 SCREW,SEM/10-24 X .375 HH-SL 2 002000 002000
34 SCREW,#6-32X.25RHM SL TC STLGR 3 001877 001877
35 SCREW,.25-20X.875"LG HH SS/ 4 012491 012491
a REBUILD KIT 1 004743 004743
¢ ltemsincluded in Rebuild Kit. a Not shown in illustration
NOTES:
1)
to the motor housing. plug (Iltem 7); seal, thru wall term. (Item 6) and bearing - upper (Item 11) are replaceable.
2)
180° around the outside diameter of the stator.
3) Ifan X" follows model no., or date mfg. on brass ID tag, consult factory for ordering any parts.
4) See FMO0160 parts price sheet for listing of parts prices.
5)  “NA” indicates, not applicable.
6) Clamp, strain relief (Item 8) is not sold separately, must order seal, cord asm (Iltem 10).

© Copyright 2022 Zoeller® Co. All rights reserved.
8



REPLACEMENT PARTS LIST FOR MODELS “N137” and “E137"..

See page 10 for “N137"” and “E137" illustration.

MODELS: | N137-C E137-C
REF. 9/86 VS 9/86 VS
DESCRIPTION QTY | NOTES thru thru
NO. 04/18 418
1 «  HANDLE 1 267032 267032
2 COVER & HANDLE ASM 1 267051 267051
3 COVER-MACH 1 267052 267052
4 o GASKET,CASE/COVER 1 267007 267007
5 RELAY ASM 1 002474 147135
6 WIRE PKG 1 267014 267014
7 e SEAL,THRU WALL TERM 3 003402 003402
8 e PLUG,TEST 1 034090 034090
9 «  CLAMP,STRAIN RELIEF 1 3,6 NA NA
10 CORD TERM & SEAL 1 3 153878 153879
1 «  SEALCORD-ASM 1 094032 094032
12 BEARING,UPPER ROTOR 1 NA NA
13 *  RETAINER, HANDLE 1 267053 267053
HOUSING, MTR REGAL BELOIT 002475 002476
" HOUSING, MTR EMD 1 "2 014797 008642
15 «  OILDIELECTRIC 1 267056 267056
ROTOR ASM REGAL BELOIT 267005 267005
10 ROTOR ASM EMD ] 2 004021 004021
17 «  SEALMTRHSG 1 267006 267006
18 o WASHER,THRUST 1 002140 002140
19 BEARING,SLEEVE-LOWER ROTOR 1 NA NA
20 HOUSING,PUMP-MACH 1 137004 137004
21 «  SEALASM 1 267027 267027
2 IMPELLER 1 137006 137006
2 BASE & PLATE ASM 1 001509 001509
24 STRAINER PLATE 1 137008 137008
25 «  SCREW,#6-32X.25RHM SLTC STLGR 3 001877 001877
26 o SCREW,.25-20X.75 HHM-SS/INDENT 9 001916 001916
27 o SCREW,#10-24 X.375 RHM-SL SS 3 001883 001883
28 o SCREW,SEM/10-24 X.375 RHM-S| 2 002000 002000
29 o SCREW, #£.25-20 X .75 HH 1 012491 012491
o REBUILD KIT 1 004743 004743

¢ Items included in Rebuild Kit.

NOTES:

o Not shown in illustration

1) Motor. housing., bearing., stator & term. (Item 14) are preassembled at the factory and must be replaced as a unit. Stator is
permanently attached to the motor housing. Plug (Item 8); seal, thru wall term. (Item 7) and bearing - upper (Item
12) are replaceable.

2)  When ordering motor housing, bearing, stator and term. (ltem 14) or rotor (Iltem 16) specify either GE or Emerson
motor. GE motor can be identified by (4) half oval slots spaced at 90° around the outside diameter or the stator. Emerson motor can
be identified by (2) half oval slots or holes spaced 180° around the outside diameter of the stator.

3) If an “X" follows model no., or date mfg. on brass ID tag, consult factory for ordering any parts.

4)  See FMO0160 parts price sheet for listing of parts prices.

5)  “NA” indicates, not applicable.

6) Clamp, strain relief (ltem 9) is not sold separately, must order seal, cord asm (ltem 11).

© Copyright 2022 Zoeller® Co. All rights reserved.

9



€LBXMS

YOTMS

«LELT» ANV «LELN, STIAOW HO4 NOILVHLSNTTI S1HVd LNIIN3IJV1d3d

«LELA» ANV «LELN,; STIAOW HO4 NOILVHLSNTII S1HVd LNJN3IVId3d

© Copyright 2022 Zoeller® Co. All rights reserved.

10



REPLACEMENT PARTS LIST FOR MODELS:
SPLIT PHASE MOTOR DESIGN

H137 AUTOMATIC 200V/1PH
1137 NONAUTOMATIC 200V/1PH
J137 NONAUTOMATIC 200V/3PH
F137 NONAUTOMATIC 230V/3PH
G137 NONAUTOMATIC 460V/3PH

Consult factory for all other models

TO ORDER REPLACEMENT PARTS:

PLEASE FURNISH THE FOLLOWING INFORMATION:

e Model Number.
e Part Number of Pump.
e Part Number and Description of part.

L1 L2
L1 L2 BLACK
BLACK - b
— p  RELAY Ll e L2 L3
—_— RELAY SWITCH| — s ——
co
TS TI ) R
R WHITE
R q Se L RED
L I NC
I

4
\E!LACK L I ' L GREEN I I 0
t BLACK l

GREEN | aY
WHITE L Z WHITE 1 ’ m—
BLUE RED  JWHITE BLUE RED
(1) ) ) 1) @) 3) (1) (2) (3)
BLUE RED | YELLOW
BLUE RED YELLOW BLUE RED YELLOW
MOTOR
MOTOR MOTOR
m.() oL ()
A
IS
RUN U™
004620 002395 RUN 006848
WIRING DIAGRAM FOR MODELS WIRING DIAGRAM FOR MODEL WIRING DIAGRAM FOR MODELS
“H137" All Revisions “1137" All Revisions “J137", “F137"” and “G137" All Revisions
9/86 thru 1/19 9/86 thru 1/19 9/86 thru 12/18

© Copyright 2022 Zoeller® Co. All rights reserved.
11




REPLACEMENT PARTS LIST FOR MODEL “H137” See page 13 for ilustration.

MODEL: | H137-C

REF. 9/86

NO. DESCRIPTION QTY | NOTES thru

1719
1 +  HANDLE 1 267032
2 CASE-MACH 1 004610
3 |« GASKET, CASE/COVER 1 267007
4 RELAY ASM 1 001536
5 |« WIRE PKG (2) WIRES 1 267014
6 |+ SEAL THRU WALL TERM. 3 003402
7 |+ PLUG,TEST 2 034090
8 |+ CLAMP, STRAIN RELIEF 1 001770
9 CORD TERM. & SEAL 1 006930
10 | e SEAL CORD-ASM. & STRAIN RELIEF 1 094032
11 |+ GUARD 1 267008
12 FLOAT, POLYPROPYLENE 1 034019
13 |+ ARM&SEALASM. 1 004741
14 CASE & SWITCH ASM. 1 004739
15 SWITCH ASM. 1 004740
16 ROD, FLOAT-MOLDED 1 001526
17 HOUSING, MTR. & STR. 1 1,2 003781
18 ROTOR ASM. 1 2 267005
19 |+ SEALMTR. HSG. 1 267006
20 |+ WASHER, TRST.-NYL. 1 002140
2 HOUSING, PUMP-MACH. 1 137004
22 |+ OIL DIELECTRIC (245 02) 1 267056
23 GUIDE ASM., FLT. ROD 1 004676
2% |+ SEALASM. SHAFT 1 267027
25 IMPELLER “137" 1 137006
2 BASE, MACH. 1 001509
27 |+ SCREW, .25-20X.75 HHM-SS 9 001916
28 |+ SCREW, #6-32X.438RH PH TP PE 23 2 004644
29 |+ SCREW, #10-24X.375RHM-SL SS 3 001883
30 |+ SCREW, #6-32X.25RHM SLTC STLGR 3 001877
31 |« SCREW, .25-20X.875'LG HH SS 4 012491
o REBUILD KIT, 3PH 137" 1 009508

e [tems included in Rebuild Kit. o Not shown in illustration.
NOTES:

1) Motor housing, bearing, stator & terminal (Item 17) are preassembled at the factory and must be replaced as

a unit. Stator is permanently attached to motor housing. Plug, test (Item 7) and seal, thru wall terminal (Item 6) are replaceable.
2) When ordering motor housing, bearing, stator and terminal, or rotor and bearing, specify either GE or Emerson motor.
3) See FMO0160 parts price sheet for listing of parts prices.

© Copyright 2022 Zoeller® Co. All rights reserved.
12



REPLACEMENT PARTS ILLUSTRATION FOR MODELS “H137”

26

SK2608

© Copyright 2022 Zoeller® Co. All rights reserved.
13




REPLACEMENT PARTS LIST FOR MODEL “137” See page 15 for illustration.

MODEL: | 1137-C
REF. 9/86
NO. DESCRIPTION QTY | NOTES :l‘l:;
1 |+ HANDLE 1 267032
2 COVER & HANDLE ASM 1 267051
3 COVER & GASKET/NA 1 267052
4 |+ GASKET,CASE/COVER 1 267007
5 RELAY ASM 1 001536
6 |+ WIREPKG (2)WIRES 1 267014
7 |+ SEALTHRUWALLTERM 3 003402
8 |+ PLUGTEST 2 034090
9 |+ CLAMP,STRAIN RELIEF 1 001770
10 CORD TERM&SEAL 15° 1 007071
11 | SEALCORD ASM & STRAIN RELIEF 1 011626
12 RETAINER,HDL-NA 2 267053
13 HOUSING,MTR-& STR 1 1,2 003781
14 |« OILDIELECTRIC (245 02) 1 267056
15 ROTOR ASM 1 2 267005
16 | SEALMTRHSG 1 267006
17 |+ WASHERTRST-NYL 1 002140
18 HOUSING,PUMP-MACH 1 137004
19 |+ SEALASM,SHAFT 1 267027
20 IMPELLER “137" 1 137006
2 BASE-MACH 1 001509
22 |+ SCREW,#6-32X.25RHM SLTC STLGR 2 001877
23 |+ SCREW,.25-20X.75 HHM-SS/INDENTED/UNSLOTTED 9 001916
24 |+ SCREW,#10-24 X.375 RHM-SL SS 3 001883
25 |+ SCREW,.25-20X.875"LG HH SS/INDENTED/UNSLOTED 4 012491
o} REBUILD KIT “130/260” (9/86 THRU CURRENT) 1 004743
¢ [tems included in Rebuild Kit. o Not shown in illustration.
NOTES:

1) Motor housing, bearing, stator & terminal (Item 13) are preassembled at the factory and must be replaced as

a unit. Stator is permanently attached to motor housing. Plug, test (Item 8) and seal, thru wall terminal (Iltem 7) are replaceable.
2) When ordering motor housing, bearing, stator and terminal, or rotor and bearing, specify either GE or Emerson motor.
3) See FMO0160 parts price sheet for listing of parts prices.

© Copyright 2022 Zoeller® Co. All rights reserved.
14



REPLACEMENT PARTS ILLUSTRATION FOR MODELS “1137”

SK2609

© Copyright 2022 Zoeller® Co. All rights reserved.
15



REPLACEMENT PARTS LIST FOR MODEL “F, G & J137”

MODELS: | F137-C G137-C J137-C
REF. 10/92 986 10/92
No. DESCRIPTION OTY'| NOTES 1t:fr1us :71’: 1t;1r1us
1 COVER & HANDLE ASM 1 267051 267051 267051
2 HANDLE 1 267032 267032 267032
3 COVER & GASKET/NA 1 267052 267052 267052
4 GASKET, CASE/COVER 1 267007 267007 267007
5 HOUSING, MTR & STR 1 182 004966 009510 009511
CLAMP, STRAIN RELIEF 1 001770 001770 001770
7 CORDAGE TERM & SEAL/15' 1 003761 003761 003761
8 SEAL, CORD-ASM & STRAIN RELIEF 1 011656 011656 011656
9 PLUG, TEST 2 034090 034090 034090
10 SEAL, THRU WALL TERM 3 003402 003402 003402
i} RETAINER, HDL-NA 2 267053 267053 267053
12 SCREW, #10-24X 375 RHM-SL SS 3 001883 001883 001883
13 SCREW, .25-20X.75 HHM-SS 9 001916 001916 001916
14 ROTOR ASM 1 2 009506 009506 009506
15 WASHER, TRST-NYL 1 002140 002140 002140
16 SEAL, MTR HSG 1 267006 267006 267006
17 OIL, DIELECTRIC (245 02) 1 267056 267056 267056
18 HOUSING, PUMP-MACH 1 137004 137004 137004
19 SEAL ASM, SHAFT 1 267027 267027 267027
20 IMPELLER 3PH “137" 1 009507 009507 009507
21 BASE-MACH 1 001509 001509 001509
2 SCREW, #6-32X.25RHM SL TC STLGR 3 001877 001877 001877
23 NUT 5/16-24 ACORN 1 004348 004348 004348
2% SCREW, .25-20X.875"LG HH SS 4 012491 012491 012491
o REBUILD KIT 3PH “137" 1 009508 009508 009508

* Items included in Rebuild Kit.

NOTES:

1)

3)

o Not shown in illustration.

See page 17 for illustration.

Motor housing, bearing, stator & terminal (Item 5) are preassembled at the factory and must be replaced as

a unit. Stator is permanently attached to motor housing. Plug, test (Item 9) and seal, thru wall terminal (Iltem 10) are replaceable.
2) When ordering motor housing, bearing, stator and terminal, or rotor and bearing, specify either GE or Emerson motor.
See FMO0160 parts price sheet for listing of parts prices.

© Copyright 2022 Zoeller® Co. All rights reserved.

16



REPLACEMENT PARTS ILLUSTRATION FOR MODELS “F, G & J137”

<
<

NnNr— ]

Br— — _I_| l_

N ™

12

SK2617

© Copyright 2022 Zoeller® Co. All rights reserved.

17



(g, MAIL TO: P.O. BOX 16347 » Louisville, KY 40256-0347
”[ [ﬂ ® SHIP TO: 3649 Cane Run Road ¢ Louisville, KY 40211-1961 Visi .
ZZ ® (502) 778-2731 + 1 (800) 928-PUMP e FAX (502) 774-3624 isit our website:

PUMP COMPANY Trusted. Tested. Tough® zoellerpumps.com

© Copyright 2022 Zoeller® Co. All rights reserved.
18



